
68

69

64

30

29

31

32

28

25

47

2322

20

18 1921 24 17

14

15

13

16 11

27

9 10

4

3

6

8

7

5
1

2

50 56

55

54

57
58

52

48

49

42

39

4140

45

46

43

59

12

38

37

33

34

36

35

44

47

60
61

39

63

66

65

62

26

67

53

70

A-20588    TYRE CHANGER SPECIFICATIONS



                 LC588 TYRE CHANGER SPECIFICATIONS                  A-20

ITEM QTY. PART NO. DESCRIPTION.
1 1 6001011  MAIN SHAFT
2 1 6000950  VERTICAL MOVABLE ARM SUPPORT SHAFT
3 1 6001001  CIRCULAR GUIDERAIL WAHER
4 1 5006041 BOLT M12X30-N
5 2 6000951 VERTRCAL MOVABLE ARM LINK SHAFF
6 1 6001149 VERTICAL MOVABLE ARM BACK COVER
7 7 5000051 BOLT M8X16
8 5 5000055 WASHER 8
9 1 6000932 WELDING VERTICAL MOVABLE ARM

10 2 6000948 BEARING BUSHING
11 4 5000089 BOLT M10X40
12 25 5004041 WASHER 10
13 8 5010004 NUT   M10
14 2 5010029 BOLT M10X50
15 1 5000053 PLAIN KEY 8X32
16 1 6001150 BELT PULLEY BELT
17 2 5000062 TRIANGLE BELT A710
18 2 6001058 CONNECTING PIN
19 1 6001056 SMALL BELT PULLEY
20 2 5000067 SCREWS M10X30-25 
21 1 5000054 SCROW M6X14
22 1 6001053  MOTOR BELT PULLEY COVER PLATE
23 1 6001051 SUPPORT BRACKET
24 1 5500006 MOTOR 380V 
25 6 5000056 SCREW M10X45-N
26 1 6001154  MAIN SHAFT OIL TANK
27 1 5000049 NUT M24-N
28 1 6001200 WORM BOX
29 4 5004013 WASHER 5
30 1 6001045  WELDING MAIN SHAFT OIL TANK HOOK
31 8 5000048 SCREW M6X10-N
32 2 6001044 SUPPORT ANGLE IRON
33 1 5500039 TOOL BOX COVER
34 1 6001157  WELDING MAIN SHAFT OIL TANK HOOK
35 8 5002060 NUT M8

ITEM QTY. PART NO. DESCRIPTION.
36 6 5004046 WASHER 8
37 1 6001087  TOOL BOX
38 4 5000061 BOLT  M8X35
39 8 5004008 NUT M6
40 6 5010043 WASHER 6
41 3 5000057 BOLT  M6X16-N
42 3 5010058 WASHER  6
43 1 6001066 SHAFT
44 6 5010109 CIRCLIP 24
45 1 6001109 CYLINDER
46 1 6001084 OPERATION DESK
47 8 5010006 WASHER 10
48 4 5004009  TYPE21 M10X25-25-N
49 1 6001156 HYDRAULIC UNIT 
50 1 6000904 Body Welding
51 1 6001006 CYLINDER COVER
52 1 6000952 TRAILER ASSEMBLY
53 1 6001098 CYLINDER
54 2 5004222 NUT  M16-N
55 2 6001064 ROLLER
56 2 5000059 SCREW m16x80
57 3 5004020 BOLT  M10X25
58 1 6001059 BACLING PLATE ASSEMBLY WELDING
59 1 6001071 ELECTRICAL CABINET
60 1 6001070 VALVE COVER
61 4 6001069 DOUBLE ROD SCREW
62 1 5500038 24INCH CROWBAR
63 1 5500040  PRESSURE-PROOF RUBBER HOSE  L1800
64 1 5500060  PRESSURE-PROOF RUBBER HOSE  L1850
65 2 5500059  PRESSURE-PROOF RUBBER HOSE  L1000
66 2 5500061 PRESSURE-PROOF RUBBER HOSE(AT TERMINAL)L1200
67 4 5000060 ACORN NUT M6-N
68 4 5009041 WASHER 12
69 1 5004094 CROWBAR
70 1 5509111 SCREW M6X10



35

36

34

33

37 38

3

1

39

41

32

2

4 5

11

6

7

9

8

10

14

15

17 16

13

45

42

44

43

21

22

2320

18

19

40

31262728
29

24

46

30
25

ITEMQTY partno&description
1 1 6000985  Sharp-nose Tool,such as nipper plier
2 1 6000986  Pin
3 2 6000988  Nut
4 2 6000987  Screw-fix
5 1 5000027  Hexagon nuts grade M27
6 1 6000991  Extension Spring Connect Plate
7 1 6000992  Double Tool Support
8 1 6000993  Turntable
9 2 6000976   bearings
10 1 6000989  Core Shaft
11 1 6000990  Connect Shaft
12 1 5010005  Handball
13 1 6002067  Extension Spring
14 1 6000976  Tiger Hook
15 1 6000979  Eccentric Shaft
16 1 5000030  Hex head bolts M8X30
17 1 5000031  Hexagon nuts M8
18 1 5000026  Torque nut M20X1.5
19 1 6000997  Short Pin Shaft
20 2 5000032  Circlips for shaft 24
21 4 5000033  Hexagon socket head cap screws M10X30
22 12 5000034  Hexagon socket head cap screws M10X70
23 4 6000956  Guiderail Support
24 16 5010006  Spring lock washers 10
25 20 5010004  Hexagon nuts M10
26 4 5000022  Hex head bolts-Full M10X30
27 2 5000020  Hex head bolts-Full M12X25
28 2 5000021  Plain washers 12
29 1 6001002  Trailer Circular Guiderail
30 2 6001001  Circular Guiderail Waher
31 1 6000945  Trailer Assembly Welding
32 1 6000974  Position Stud
33 1 6000974  Position Stud
34 1 5000023  Cross recessed small pan head screws M6X10
35 1 5000025  spring pin 6X30
36 2 5000024  spring pin 6X20
37 1 6000970   Fix Lock presser
38 1 6000970   Fix Lock presser
39 1 6000973  Pin-fix
40 1 6000957  Tool Support
41 1 5000028  Parallel pins Unhardening Steel 12X100
42 1 6000947  Trailer Plane
43 1 6000984  Press Spring
44 1 6000983  Nut Bushing
45 1 6000981  Washer
46 16 5006005 Plain washers 10

LC588.03.00        6000952  TRAILER ASSEMBLY



 A-196000952 TRAILER ASSEMBLY 

ITEM QTY. PART NO. DESCRIPTION.

1 1 6000985 SHARP-NUSE TOOL

2 1 6000986 PIN

3 2 6000988 NUT

4 2 6000987 SCREW-FIX

5 1 5000027 NUTS M27

6 1 6000991 EXTENSION SPRING CONNECT PLATE

7 1 6000992 DOUBLE TOOL SUPPORT

8 1 6000993 TURNTABLE

9 2 6000976 BEARINGS

10 1 6000989 CORE SHAFT

11 1 6000990 CONNECT SHAFT

12 1 5010005 HANDBALL

13 1 6002067 EXTENSION SPING

14 1 6008909 TIGER HOOK

15 1 6000979 ECCENTRIC SHAFT

16 1 5000030 BOLT M8X30

17 1 5002060 NUT M8

18 1 5000026 NUT M20X1.5

19 1 6000997 SHORT PIN SHAFT

20 2 5010109 CIRCLIP 24

21 4 5000033 SCREW M10X30

22 12 5000034 SCREW M10X70

23 4 6000956 GUIDERAIL SUPPORT

24 16 5010006 WASHER 10

25 20 5010004 NUT M10

26 4 5000022 BOLT M10X30

27 2 5000020 BOLT M12X25

28 2 5000021 WASHER 12

29 1 6001002 TRAILER CIRCULAR GUIDERAIL

30 2 6001001 CIRCULAR GUIDERAIL WAHER

ITEM QTY. PART NO. DESCRIPTION.

31 1 6000945 TRAILER ASSEMBLY WELDING

32 1 6000974 POSITION STUD

33 1 5000118 SPRING

34 1 5000023 SCREWS M6X10

35 1 5000025 PIN 6X30

36 2 5000024 PIN 6X20

37 1 6000970 FIX LOCK PRESSER

38 1 6001180 FIX LOCK PRESSER

39 1 6000973 PIN-FIX

40 1 6000957 TOOL SUPPORT

41 1 5000028 PIN 12X100

42 1 6000947 TRAILER PLANE

43 1 6000984 PRESS SPRING

44 1 6000983 NUT BUSHING

45 1 6000981     WASHER

46 16 5004221 WASHER 10 



2 1

20

1011

17

9 19

7

6

5

3

8

18

15

12

2221
16

14

13

4

ITEM QTY partno&description
1 8 6001023  Pin Shaft
2 8 5000001  SCREWS_HSCP M6X8-N
3 4 6001024  Pulling Plate
4 4 5000002 SCREWS_HSHCS M8X16-N
5 4 6001025  Gripping Claw A
6 4 6001026  Gripping Claw B
7 8 5000003  SCREWS_HSHCS M8X12-N
8 12 5000004  BOLT_HHBFTC M14X80-N
9 4 6001018  Clamp Support
10 1 6001022  Pad
11 1 6001030  Protection Bushing

ITEM QTY partno&description
12 1 6001012  Spindle Welding
13 1 5500001  Felt d110Xd105X5
14 1 6001031  External Furreul of Main Shaft
15 9 5000005   SCREWS_HSHCS M6X10-N
16 4 6001048  Guide Platre
17 4 6001028  Roller
18 12 5000006  Nut ISO10511
19 4 6001027  Gripping Claw 
20 1 6001021  Support Bracket
21 1 5000008  PIECE_KEYS 20X56
22 9 5000007    WASHER_SMWC 6

LC588.04.00 A-11

6001011   PRINCIPAL AXIS  ASSEMBLY



A-12

6001011    PRINCIPAL AXIS  ASSEMBLY

ITEM QTY. PART NO. DESCRIPTION.

1 8 6001023 PIN SHAFT

2 8 5000001 SCREW M6X8

3 4 6001024 PULLING PLATE

4 4 5000002 SCREW M8X16

5 4 6001025 GRIPPING CLAW A

6 4 6001026 GRIPPING CLAW B

7 8 5000003 SCREW M8X12

8 12 5000004 BOLT M14X80

9 4 6001018 CLAMP SUPPORT

10 1 6001022 PAD

11 1 6001030 PROTECTION BUSHING

12 1 6001012 SPINDLE 

13 1 5500001 FELT D110Xd105X5

14 1 6001031 EXTERNAL FURREUL OF MAIN SHAFT

15 9 5004220 SCREW M6X10-N

16 4 6001048 GUIDE PLATRE

17 4 6001028 ROLLER

18 12 5000006 NUT M14

19 4 6001027 GRIPPING CLAW

20 1 6001021 SUPPORT BRACKET

21 1 5000008 KEY 20X56

22 9 5000007 WASHER 6



19

21

20

24

22

23

18

17

1

2

3

4

5

7

8

9

11

12

14

16

15

6

13

26

25

10

ITEM QTY partno&description
1 1 6001041  Worm Box Front Termination
2 1 6001037  Worm Box
3 2 6001148  Paper Washer
4 1 6001039  Worm Box Back Terminatiion
5 12 5010058  Spring lock washers 6
6 12 5000007    WASHER_SMWC 6
7 1 6001033  Main Shaft Adjusting Washer
8 1 6001034  Worm
9 2 6001032  Adjusting Washer
10 1 5000009  O-ring A 300X2.65 a
11 1 6001038  Cover of Worm Box
12 1 5500002 Oil Cpu M27X1.5
13 12 5006006  Hexagon socket  M6X25-N

ITEM QTY partno&description
14 1 5000011  O-ring A d15X3.55
15 1 6001067  Bolt M16X1.5
16 1 5000013  O-ring  A d100X5.3
17 1 5000012  Oil Cpu M8X1
18 1 5000014  PIECE_KEYS_CSK 8X40
19 1 6001040  Worm Shaft
20 2 5000015  Rolling bearings 30205 
21 1 5000016  Lip Sealing Washer W25
22 1 6001042  Large Belt Pulley 
23 1 6001043  Belt Pulkley Retaining Washer
24 1 5000019  BOLT_HHBFTC M8X25-N
25 12 5000017  TYPE21 M6X25-25-N
26 1 5000018  WASHER_SMWC 8

A-096001200       WORK BOX ASSEMBLY 



A-106001200    WORK BOX ASSEMBLY 

ITEM QTY. PART NO. DESCRIPTION.

1 1 6001041 WORM BOX FRONT TERMINATION

2 1 6001037 WORM BOX

3 2 6001148 PAPER WASHER

4 1 6001039 WORM BOX BACK TERMINATIION

5 12 5010058 WASHER 6

6 12 5000007 WASHER 6

7 1 6001033 MAIN SHAFT ADJUSTING WASHER

8 1 6001034 WORM

9 2 6001032 WASHER

10 1 5000009 O-RING 300X2.65

11 1 6001038 COVER OF WORM BOX

12 1 5500002 OIL DISPLAY M27X1.5

13 12 5006006 SCREW M6X25

14 1 5000011 O-RING 15X3.55

15 1 6001155 BOLT

16 1 5000013 O-RING 100X5.3

17 1 5000012 OIL CUP M8X1

18 1 5000014 KEY 8X40

19 1 6001040 WORM SHAFT

20 2 5000015 BEARING 30205 

21 1 5000016 SEALING WASHER W42X25X7

22 1 6001042 LARGE BELT PULLEY

23 1 6001043 CIRCLIP

24 1 5000019 BOLT M8X25

25 12 5000017 SCREW M6X25

26 1 5000018 WASHER 8



4

13

18 7

1

3 17
10

11

8

12

9

1615

5
6

2

14

ITEM QTY. PART NO. DESCRIPTION.
1 1 5901100 ELECTRICAL CONTROL CABINET
2 1 5880901 ELECTRICAL 
3 1 5500056 INDICATING LIGHT AD16-22D
4 1 5901200 ELECRICAL CABINET WELDING
5 4 5008063 WASHER   6
6 4 5004001 SCREW M6X12
7 2 5901006 LONG PIN
8 3 5002068 RING 4
9 1 5901003 HINGE NOSE

10 1 5901004 DOOR LOCK ELBOW
11 1 5901002 HINGE NOSE BASE
12 1 5002069 SCREW M4X30
13 2 5500058 CABLE LOCK M18X1.5
14 1 5502089 CABLE LOCK HEAD  M20X1.5
15 2 5500062 CABLE LOCK  M27X1.5 PG21
16 1 5500062 CABLE LOCK  M28X1.5
17 1 5901005 SHORT PIN
18 4 5006006 SCREW  M6X25

REVISION A-076001071    ELECTRICAL CAABINET  ASSEMBCY



11

1

12

15 14

3 4

79

5
8

1013

6

2

ITEM QTY. PART NO. DESCRIPTION.
1 1 6001833 ELECTRICAL BLOCK BOARD
2 1 5500042 TRANSFORMER ASSEMBLY JBK3-100
3 2 5500051 AC CONTACTOR S-P12
4 2 5500052 TRI-POLE CIRCUIT BREAKER
5 1 6001081 GROUND TERMINATOR
6 1 5500127 LINE BANK ASSEMBLY
7 1 5500046  LONG FIXED PLATE 35mm
8 15 5009007 SCREW   M4X8-8 
9 2 5500053 FIXTURE CLAMP

10 4 5000010 SCREW M4X10
11 1 5500049 RECTIFIER BRIDGE BLOCK KBPC-2510
12 4 5000098 SCREW M4X14
13 5 5008069 SMWC 4
14 1 5500048 COMBINED SWITCH
15 1 6001835 SWITCH HOLDER

REVISION A-025880901 ELECTRICAL 



16 7

4

1

2

6

17
15

58

13

14

11

10

9

18

19

3

20

12

ITEMQTY partno&description
1 1 5500003  Cross Switch TMRN-30
2 1 5500004 Torsion Switch E-TEN223.00
3 8 5000010 Cross recessed pan head screws M4X10
4 1 6001086  Cover
5 4 5000010  SCREWS_TYPE1 M4X30-N
6 4 5010040  Plain washers 4
7 2 5500005  Fretting Switches YBLXW-5-11M.00
8 5 5004049  WASHER_PWLAC 4
9 1 5500100  Torsion Spring

10 8 5000067  Plain washers-N series-Grade APWNA 4

ITEMQTY partno&description
11 1 6001160  Shift Direction Shaft
12 1 6001501  Bracket
13 1 6001502  Shift Direction Bushing
14 1 5000069  Slotted set screws with cone point M4X8
15 12 5000068  Spring lock washers--Normal typesw 4
16 8 5000063 Hex nuts, style 1-Grades AB M4-N
17 1 6001500  Operation Table
18 1 5500063  Torsion Switch Protection Cover
19 1 6001158  Torsion Switch Protection Cover
20 1 5500062  Cable Lock Head M28X1.5

LC588.10.00 X

A-086001084     CONTROL  PLATFORM



ITEM QTY. PART NO. DESCRIPTION.

1 1 5500003 CROSS SWITCH TMRN-30

2 1 5500004 TORSION SWITCH E-TEN

3 8 5000010 SCREW M4X10

4 1 6001086 COVER

5 4 5000031 SCREW M4X30-N

6 4 5010040 WASHER 4

7 2 5500005 MICROSWITCHE

8 5 5004049 WASHER 4

9 1 5500100 TORSION SPRING

10 8 5010122 WASHER 4

11 1 6001160 SHIFT DIRECTION SHAFT

12 1 6001501 BRACKET

13 1 6001502 SHIFT DIRECTION BUSHING

14 1 5000069 SCREW M4X8

15 12 5000068 WASHER 4

16 8 5000063 NUT M4

17 1 6001500 OPERATION TABLE

18 1 5500063 PROTECTIVE COVER

19 1 6001158 TORSION SWITCH PROTECTION COVER

20 1 5500062 CABLE LOCK  M28X1.5

A-096001084    CONTROL PLATFORM



11

5

9

8

6

18

17

19

13

16

14

20

15

12

1

2

3

4

7

21

10

ITEM QTY partno&description
1 1 5000050  Nut-lock
2 1 5500036  PTEE L43
3 1 6001104  Piston
4 2 5500035  O-ring48.7x3.55
5 1 6001105  Welding Piston Rod Pieces
6 1 6001108  Direction Bushing
7 1 5500035  O-ring48.7x3.55
8 1 5500034  Dust-proof Gasket25x33x5
9 1 5500033  U Sealing Ring25x33x8.2
10 1 5500032  Sealing Ring d25
11 1 5500031  Support Ring25X30X5.6
12 1 6001099  Oil Tank Body
13 11 5500028  Copper Pad 22X14X2
14 2 5500014  Pressure-proof Rubber Hose C 429
15 2 6001133  Oil Tube Connector    Joints Mouth
16 1 5500037  Hydraulic Lock
17 2 6001132  Joints Mouth
18 2 5500030  Preasure-proof Hose(B-termination)
19 2 6001124  Oil Pipe Double Screw Rod
20 2 5500016  Clamp Bushing
21 2 6001125   Nut-lock

LC588.12.01.00 REVISION A-186001098          TAILER ASSMBLY DRAWING  



6001098     TAILER ASSMBLY DRAWING 

ITEM QTY. PART NO. DESCRIPTION.

1 1 5000050 NUT M16X1.5

2 1 5500036 PTEE L43

3 1 6001104 PISTON

4 2 5500035 O-RING 48.7x3.55

5 1 6001105 PISTON ROD 

6 1 6001108 DIRECTION BUSHING

7 1 5500035 O-RING 48.7x3.55

8 1 5500034 DUST-PROOF GASKET 25x33x5

9 1 5500033 U SEALING RING 25x33x8.2

10 1 5500032 SEALING RING  D25

11 1 5500031 SUPPORT RING 25X30X5.6

12 1 6001099 OIL TANK BODY

13 11 5500028 COPPER PAD 22X14X2

14 2 5500014 PRESSURE-PROOF RUBBER HOSE 

15 2 6001133 OIL TUBE CONNECTOR JOINTS MOUTH

16 1 5500037 HYDRAULIC LOCK

17 2 6001132 JOINTS MOUTH

18 2 5500030 PREASURE HOSE(B-TERMINATION)L=1200

19 2 6001124 OIL PIPE DOUBLE SCREW ROD

20 2 5500016 CLAMP BUSHING

21 2 6001125 NUT-LOCK

A-19



7

5
4

3

1

15
14

12
11

6

9

8
2

10

13

ITEM QTY partno&description
1 1 6001114  Welding Piston Rod Pieces
2 2 5000046  Sealing Ring
3 1 6001104  Piston
4 1 5000045  Sealing Ring
5 1 5000044  Nut-lock
6 2 6001133  Oil Tube Connector    Joints Mouth
7 5 5500028  Copper Pad 22X14X2
8 2 5500030  Preasure-proof Hose(B-termination)

ITEM QTY partno&description
9 1 6001110  Oil Tank Body
10 1 5000043  Sealing Ring
11 1 6001108  Direction Bushing
12 1 5500031  Support Ring25X30X5.6
13 1 5500032  Sealing Ring d25
14 1 5500033  U Sealing Ring25x33x8.2
15 1 5500034  Dust-proof Gasket25x33x5

LC588.12.02.00 A-18
6001109    SHAFT RETAINING WASHER  ASSEMBLY 



ITEM QTY. PART NO. DESCRIPTION.

1 1 6001114 WELDING PISTON ROD PIECES

2 2 5000046 SEALING RING

3 1 6001104 PISTON

4 1 5000045 SEALING RING 

5 1 5000044 NUT-LOCK M16X1.5

6 2 6001133 OIL TUBE CONNECTOR JOINTS MOUTH

7 5 5500028 COPPER PAD 22X14X2

8 2 5500030 PREASURE HOSE(B-TERMINATION)L=1200

9 1 6001110 OIL TANK BODY

10 1 5000043 SEALING RING 

11 1 6001108 DIRECTION BUSHING

12 1 5500031 SUPPORT RING 25X30X5.6

13 1 5500032 SEALING RING  D25

14 1 5500033 U SEALING RING 25x33x8.2

15 1 5500034 DUST-PROOF GASKET 25x33x5

A-19
6001109    SHAFT RETAINING WASHER  ASSEMBLY 



10

15

19

1311

9

12

8

35

36

7

6

5

4

3

1

333231

34

20

29
28

26 1725

23

18

21

16

22

14

24

27

ITEM QTY partno&description
1 1 6001122  Piston Rod
2 2 5000041  O Ring
3 1 6001121  Piston
4 1 5500009  Sealing ring 
5 1 5000042  NUT_SNC1 M24-N
6 1 6001123  Oil Tank Front Cover
7 1 5500010  Y Ring
8 1 5500011  Support Ring
9 1 5500012  Guide Belt

10 1 6001117  Main Shaft Oil Tank Body
11 6 5500028  Copper Pad 22X14X2
12 1 6001133  Oil Tube Connector    Joints Mouth
13 1 5500014  Pressure-proof Rubber Hose C 429
14 1 5000036  O-ring
15 1 5500024  Oil Guide  One-way Valve
16 1 5500025  One Direction Valve Retaining Washer
17 2 5500026  Copper Pad 25X18X2
18 1 5500017  Oil Guide Valve Core
19 1 5500015  pressure  Gauge
20 2 6001124  Oil Pipe Double Screw Rod
21 1 5000039  SPECIAL_TYPE18 M10-N
22 2 6001136  Oil Route Double Screw Rod
23 2 5500013  A Termination Pressure Hose 
24 2 5000040  O-ring A 
25 1 5500023  Oil Guide One Direction Valve Core
26 1 5500027  Oil Guide Wire Plug
27 6 5000037  O-rings series A31.5X2.65
28 4 5500019  Oil Guide Retaining Washer
29 1 5500018  Oil Guide Valve Core
30 5 5000038  O-ring A
31 3 5500021  Lock Valve Shaft Retaining Washer
32 1 5500022  Oil Guide Valve Shaft Furreul
33 1 5500020  Oil Guide Lock Valve Shaft
34 2 5000035   Screw-hex 
35 1 5500016  Clamp Bushing
36 1 6001125   Nut-lock

LC588.12.03.00 REVISION A-036001154   OIL GUIDE WIRE PLUG ASSEMBLY



ITEM QTY. PART NO. DESCRIPTION.

1 1 6001122 PISTON ROD

2 2 5000041 O-RING 24X2.4

3 1 6001121 PISTON

4 1 5500009 SEALING RING

5 1 5000042 NUT M24

6 1 6001123 OIL TANK FRONT COVER

7 1 5500010 Y RING

8 1 5500011 SUPPORT RING

9 1 5500012 GUIDE BELT

10 1 6001117 MAIN SHAFT OIL TANK BODY

11 6 5500028 COPPER PAD 22X14X2

12 1 6001133 OIL TUBE CONNECTOR JOINTS MOUTH

13 1 5500014 PRESSURE-PROOF RUBBER HOSE 

14 1 5000036 O-RING 29X3.55

15 1 5500024 OIL GUIDE ONE-WAY VALVE

16 1 5500025 CIRCLIP

17 2 5500026 COPPER PAD 25X18X2

18 1 5500017 OIL GUIDE VALVE CORE

19 1 5500015 PRESSURE GAUGE

20 2 6001124 OIL PIPE DOUBLE SCREW ROD

21 1 5000039 NUT M10

22 2 6001136 OIL ROUTE DOUBLE SCREW ROD

23 2 5500013 A TERMINATION PRESSURE HOUE

24 2 5000040 O-RING 9.5X1.8

25 1 5500023 OIL GUIDE ONE DIRECTION VALVE CORE

26 1 5500027 OIL GUIDE WIRE PLUG

27 6 5000037 O-RING31.5X2.65

28 4 5500019 CIRCLIP

29 1 5500018 OIL GUIDE VALVE CORE

30 5 5000038 O-RING 18X1.8

31 3 5500021 LOCK VALVE SHAFT RETAINING WASHER

32 1 5500022 OIL GUIDE VALVE SHAFT FURREUL

33 1 5500020 OIL GUIDE LOCK VALVE SHAFT

34 2 5000035 SCREW M6X16

35 1 5500016 CLAMP BUSHING

36 1 6001125 NUT-LOCK

A-046001154   OIL GUIDE WIRE PLUG ASSEMBLY




